

(ESTABLISHED UNDER MSE-CDP SCHEME OF MINISTRY OF MSME, GOVT OF INDIA)

भारत सरकार के एमएसएमई मंत्रालय की एमएसई-सीडीपी योजना के तहत स्थापित

Report No.: BFS260502005

TEST REPORT

Dated: 12-05-2025

Applicant : SKR ENTERPRISES
Contact Person : MR. KAPIL AGGARWAL
Address : F-1836, DSIDC INDUSTRIAL AREA, NARELA, DELHI-110040
Contact No. : +91-9266660042
Email : skenterprises123@gmail.com
Sample Description : SHOE
Colour : BLACK
Article No. : BOY
Sample Received Date : 07-05-2025
Testing Period : 07-05-2025 to 12-05-2025

S. No.	Tests Conducted	Results
1.	FLEXING RESISTANCE OF UPPER	PASS

*Test requirement has been provided by customer.

Sample Photo



Mr. Pankaj Kumar
(Sr. Lab Manager)
Authorized Signatory

- Page 1 of 2
- 1 Sample will be retained only for one month.
 - 2 The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
 - 3 The Report is for technical information of customer only. Not for advertisement promotion. Publicity litigation are legal purpose.
 - 4 Samples are not drawn by laboratory & test verified to the material tested.
 - 5 Report shall not be reproduced except in full, without the approval of the laboratory.
 - 6 Any sort of play by the customer with the date of this report shall be illegal.
 - 7 This test report is not for the Cluster-Based Testing Facility (IN-HOUSE Testing) for BIS Licensee.

BAHADURGARH FOOTWEAR DEVELOPMENT SERVICES

Plot No I-1 Sector-4B, HSIIDC Footwear Park, Bahadurgarh-124507, Distt. Jhajjar (Haryana)

Phone : +91-7056535283, 9968222227

Web : www.bfdsindia.com E-mail : lab@bfdindia.com | siddharth@bfdindia.com



(ESTABLISHED UNDER MSE-CDP SCHEME OF MINISTRY OF MSME, GOVT OF INDIA)

भारत सरकार के एमएसएमई मंत्रालय की एमएसई-सीडीपी योजना के तहत स्थापित

Report No.: BFDS250502005

TEST REPORT

Dated: 12-05-2025

Test Parameter	Test Method	Unit	Result	Conformity
1. FLEXING RESISTANCE OF UPPER Observation	INHOUSE No Crack till 3,00,000	Cycles	No Crack observed at 3,00,000	PASS


Prepared by



Mr. Pooja Kumar
(Sr. Lab Manager)
Approved By

*****End of the Test Report*****

- 1 Sample will be retained only for one month
- 2 The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied
3. The Report is for technical information of customer only, Not for advertisement, promotion, Publicity litigation are legal purpose
- 4 Samples are not drawn by laboratory & test verified to the material tested
- 5 Report shall not be reproduced except in full, without the approval of the laboratory.
- 6 Any sort of play by the customer with the date of this report shall be illegal
- 7 This test report is not for the Cluster-Based Testing Facility (IN-HOUSE Testing) for BIS Licensee

BAHADURGARH FOOTWEAR DEVELOPMENT SERVICES

Plot No I-1 Sector-4B, HSIIDC Footwear Park, Bahadurgarh-124507, Distt. Jhajjar (Haryana)

Phone : +91-7056535283, 9968222227

Web : www.bfdsindia.com E-mail : lab@bfdindia.com | siddharth@bfdindia.com

Report No.: BFDS250502006

TEST REPORT

Dated: 12-05-2025

Applicant : SKR ENTERPRISES
Contact Person : MR. KAPIL AGGARWAL
Address : F-1836, DSIDC INDUSTRIAL AREA, NARELA, DELHI-110040
Contact No. : +91-9266660042
Email : skenterprises123@gmail.com
Sample Description : SHOE
Colour : BLACK
Article No. : GIRLS
Sample Received Date : 07-05-2025
Testing Period : 07-05-2025 to 12-05-2025

S. No.	Tests Conducted	Results
1.	FLEXING RESISTANCE OF UPPER	PASS

*Test requirement has been provided by customer.

Sample Photo



Mr. Perkal Kumar
(Sr. Lab Manager)
Authorized Signatory

1. Sample will be retained only for one month.
2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
3. The Report is for technical information of customer only. Not for advertisement, promotion, Publicity litigation or legal purpose.
4. Samples are not drawn by laboratory & test verified to the material tested.
5. Report shall not be reproduced except in full, without the approval of the laboratory.
6. Any sort of play by the customer with the date of this report shall be illegal.
7. This test report is not for the Cluster-Based Testing Facility (IN-HOUSE Testing) for BIS Licensee.

BAHADURGARH FOOTWEAR DEVELOPMENT SERVICES

Plot No I-1 Sector-4B, HSIIDC Footwear Park, Bahadurgarh-124507, Distt. Jhajjar (Haryana)

Phone : +91-7056535283, 9968222227

Web : www.bfdsindia.com E-mail : lab@bfdindia.com | siddharth@bfdindia.com



(ESTABLISHED UNDER MSE-CDP SCHEME OF MINISTRY OF MSME, GOVT OF INDIA)

भारत सरकार के एमएसएमई मंत्रालय की एमएसई-सीडीपी योजना के तहत स्थापित

TEST REPORT

Report No.: BFDS250502006

Dated: 12-05-2025

Test Parameter	Test Method	Unit	Result	Conformity
1. FLEXING RESISTANCE OF UPPER	INHOUSE			
Observation	No Crack till 3,00,000	Cycles	No Crack observed at 3,00,000	PASS


Prepared by



Mr. Parthaj Kumar
(Sr. Lab Manager)
Approved By

*****End of the Test Report*****

- Page 2 of 2
1. Sample will be retained only for one month
 2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied
 3. The Report is for technical information of customer only, Not for advertisement, promotion, Publicity litigation or legal purpose
 4. Samples are not drawn by laboratory & test verified to the material tested
 5. Report shall not be reproduced except in full, without the approval of the laboratory.
 6. Any sort of play by the customer with the date of this report shall be illegal
 7. This test report is not for the Cluster-Based Testing Facility (IN-HOUSE Testing) for BIS Licensee

BAHADURGARH FOOTWEAR DEVELOPMENT SERVICES

Plot No I-1 Sector-4B, HSIIDC Footwear Park, Bahadurgarh-124507, Distt. Jhajjar (Haryana)

Phone : +91-7056535283, 9968222227

Web : www.bfdsindia.com E-mail : lab@bfdindia.com | siddharth@bfdindia.com